IOP Conference Series: Materials
Science and Engineering

PAPER « OPEN ACCESS You may also like

- . . - Low temperature treatment and structural
Evaluating the Efficiency of some Wastewater —”—%ﬂha,;c&enﬂn‘ongﬂ N;hiM Fe(PO e
n or Ni) Alluaudite phases

Treatment Plants in Najaf Governorate Nour E1 Hoda Bouftla, Mohamed Neji

Yahya Ababou et al.

. . . . . - Evaluation of the water quality Before and
To cite this article: Rana Hassan Naji et al 2021 IOP Conf. Ser.: Mater. Sci. Eng. 1145 012053 after the Al-Diwanivah Textile Factory in

Irag
Ali O. Shaawiat, Hussein A. Hassan Al-
keriawy, Haifaa M. Jawad et al.

- Rapid cooling method for synthesis of high
conducting rhombohedral phase stabilized
[...]
Published under licence by |OP Publishing Ltd


https://doi.org/10.1088/1757-899X/1145/1/012053
https://www.irit.fr/~Guillaume.Cabanac/problematic-paper-screener/
https://arxiv.org/abs/2107.06751v1
http://creativecommons.org/licenses/by/3.0

ICCMES 2021 IOP Publishing
IOP Conf. Series: Materials Science and Engineering 1145 (2021) 012053 doi:10.1088/1757-899X/1145/1/012053

Evaluating the Efficiency of some Wastewa t Plants

in Najaf Governorate

Rana Hassan Naji', Basim H. Khudair Al-Obaidi?, med Sadeq Salman?

of Ba dad, Iraq.
ity of Baghdad, Baghdad, Iraq.
Baghdad, Baghdad, Iraq

'M.Sc. student College of Engineering-U
*Assistant Professor in college of Engineerin
3Assistant Professor in College of Environmental
r.najil90 Im@coeng.uobaghdad.edu.iq’

Abstract. Although there are many wast
problems resulting from a lack of experience
service's efficiency is evaluated accg

lants, we still suffer from many
rating problems. In this research, the
aws required for small factories in the
hnology through point filtration, the old project in

athe biological treatment mbbr + activated
sludge, which is a biomass tech re s3 cs were taken from both plants and annual
values of the pollutant rate after tre Al-Baraka plant project COD 64 mg /L and the
demand for biochemical ox total suspended matter TSS 60 mg / L, PO4
phosphate 2.67 mg / L, NH3 1. urbo 4 BIO results were as follows: 15 mg /L

NH3 respectivel e removal efficiency of the old brake project as follows: BOD
78%, COD 60% pared to the Bio- Shaft project, the removal is done as
follows: BOD8
conclude that the
Iraqi specifications, but the
reason may be t|

th stations are within the standards and permissible limits of the
lant showed higher efficiency in terms of removal, and the
s periodic maintenance

e evaluation, Mbbr, trickling flitter

ontext, wastewater treatment has become one of the most important
ong as it reduces natural water sources' pollution only [1,2]. The results of water
quality analy 0 sanitation and groundwater networks with sewage and industrial water; However,
many cities and are healthy There is still a great shortage in the number of treatment plants and the
lack of performance, © on, and optimal investment for existing pI‘O_]eCtS These are among the most
prominent challenges and“problems faced by the sector. Sanitation in Iraq [3] The efficiency of the

Content from this work may be used under the terms of the Creative Commons Attribution 3.0 licence. Any further distribution
B of this work must maintain attribution to the author(s) and the title of the work, journal citation and DOI.
Published under licence by IOP Publishing Ltd 1



ICCMES 2021 IOP Publishing
IOP Conf. Series: Materials Science and Engineering 1145 (2021) 012053 doi:10.1088/1757-899X/1145/1/012053

wastewater treatment plant is closely related to the efficiency of the treatmc
specifications of the water subjected to treatment in these units, hence the impgit
process [4].

its, evidenced by the
of the monitoring

Secondary treatment is carried out with biological membranes using natural veo gical filters
(intermittent filters). While the biological filters are in operation, the bac eavy water
contaminants remain fixed in the filter package. It will likely cause a > fillings. This
phenomenon appears in the filter layers, and this phenomenon is cal 1on) Note the effect of

ells, while bacterial
growth produces the largest number of bacteria, the fastest, and the eal estate bacterial
biomass by vibration, either as agglomerates or sludge after sedimen . The original filters do not

1Si sedimentation, and
auses, which may lead to
igh-ranking filters if good
ousing. The filter gaskets
er hour, and the initial design
to maintain this required ratio is a continuous circulatio two rotating pumps.

removal effectiveness (BOD). And they are obtaining a re
problems related to the performance of the filter and the
humidification is a sign of the sufficient flow rate that pass

The wastewater treatment plant project was implemente
through the American treatment system (BIOSHAFT
(2014) by the company, and the Sanitation Directe

¢ Lebanese company (F&B) and
TOR). It was commissioned in
ajaf project. 2015) includes physical
d sterilization processes. The plant's highest
istics are 10 mg / L of BOD, 10 mg /L
mped to the primary treatment (physical
tation of the project, which receives water

design flow rate is (50,000 m3 / day), and the
of TSS, and 40 mg / L of (COD). The was
treatment) via a conveyor line connected t
from the pumping stations located in t
conveyor. Lines of the city of Kufa. Pri done by screening heavy water (wastewater) to
t may cause a breakdown of the rotating equipment. Sand
ove sand and oils. The sifted water enters the two-
trough aeration basins. The su i omeration grows to analyze and process organic

matter (BOD), (COD), ammonia, .,Then, the water is conveyed to the bio shaft ponds to be

and continuously, and the treated water is conveyed to
the chlorine mixing channe 0 the river via the transmission line, with a diameter of 1 meter
and a length of 600 meters
kilogram per kilogram of B quired €0mpared to a minimum (2.5) kilograms of oxygen required for

conventional system

8 applications. Bio-Shaft USA 41571 Corning Place # 106 Morita,

]. Herein lies the importance of this research in finding the two plants' treatment
atenygmeasurements and analySIS for several indicators: COD, BOD, TSS,

PO4,N ' sfimal*flow quality according to the Iraqi standard design specifications.

2.1 Case Study dis n: Al-Barakia area, which contains two wastewater treatment plants, is located
in Najaf, southeast of KufailGovernorate, on the Euphrates River (Shatt al-Kufa) on the coordinates (N 44
25 11, 40 00 32) "in Form No. 1 to (Palmer, 2004) which Located 175 km south of Baghdad, the first
station of the old Al-Barakia project serves an area of 50 thousand square meters represented in the



ICCMES 2021 IOP Publishing
IOP Conf. Series: Materials Science and Engineering 1145 (2021) 012053 doi:10.1088/1757-899X/1145/1/012053

districts of Kufa, Maysan, Saad, and Wafa July 17 Canada, the university a er neighbourhoods of
Najaf, where the old project works with a flow of 28 thousand cubic meters per da Bio Shift project
for heavy water treatment in Kufa serves 100% of the population. [6-10] Thg e at project in
Kufa is designed to receive 200,000 inhabitants, and the final runoff characte ¢ of BOD,
10 mg / L of (TSS), and 40 mg / L of (COD). Sewage treatment plang proj e/ project was
implemented in (2011) by the Lebanese company (F&B), a second by the Ame ci

(BIOSHAFT TURBO REACTOR)) and it was commissioned in (2014) b d the Sewerage

3 eatment as well as final
sedimentation and sterilization processes in figure 1. The highest deSig e the station (50,000

m3 / day).
The Old Al Braqia Project: The factory is 1agor at serves about 140,000 people with a
design capacity of 28,000 m3 / day and consig facilities as shown in Figure 2, which is

located after the main gate where there are t
soft screens that are designed to prevent t o the following parts of the plant to prevent
damage and blockage. The next unit is used to remove sand and gravel from the
wastewater by gravity. Its purpose is tect the later parts from clogging and reduce the load on
sedimentation basins.

inflow
outflow

- screen
cl —

v

Figure 2. plan of trickling filter plant

represent the pretreatment stage. In these units, the sludge is
from the wastewater, and then drawn from these ponds to other treatment units.
2 ent plant contains two rotating hydraulic maximum PST stations. The loading is
45m3 / m2 today, ach tank is 31.6m in diameter, and the first secondary treatment unit is a biological
drip filter (TF). It repre he most important part of the plant. It is responsible for removing dissolved
organic matter by microorganisms that form biofilm on the packing material surfaces in TF. There 4

treatment units assembled in the Barga water treatment plant with a maximum organic load of 1 kg BOD /

The pool



ICCMES 2021 IOP Publishing
IOP Conf. Series: Materials Science and Engineering 1145 (2021) 012053 doi:10.1088/1757-899X/1145/1/012053

m3, and the area of each filter is 908 m 2. [11] The next unit of seconda
sedimentation tank (SST). In this unit, activated sludge from biofilm formationgs
Activated sludge is returned to primary sedimentation basins to increase remg
contains 2 muddy glasses of water, each with a diameter of 31.6m. Also, the
unit as well as a processing line for the resulting sludge.

ent is a secondary
in the sediments.

Bio-shaft station: The bio-shaft is designed to accommodate and treatw
50,000 m3 / day, as shown in Figure 2. Filters represent the first treatn i the plant Two types of
screens: coarse and fine, are intended to protect other parts of the p i
particles. These screens are cleaned manually and automatically. T
which is a particle oil removal unit. This plant's biological treatm
dimensions are (84.5 * 21.6 * 5.7). It includes a blower t

4 rectangular tank,
eration tank, whose

that the microorganisms need to complete the treatment an ide the appropriate process. The mixing
process inside the aeration tank comes after the second stage ical treatment inside a turbo 4 Bio,
consisting of 16 basins after one (5 * 5 * 7) m3 inside four cylindri h a diameter of 2.4 m and
a height of 6 m. Thus, separating the sludge from the li edimentation of the tank, in
which the filtration process is carried out using the pri ityhand the rectangle has dimensions
of one (10.8 * 8 * 7.625) meters. All sludge is re ion tank to increase processing

efficiency in figure 3

wast water Finle effleunt
: —
Primary Secondary |
7 treatment sedimantion
tank
J disinflation
activated sludge
Bio-Shaft Station
2.2 Data collection
The data used in this research m the Sanitation Project's field laboratory in Najaf,
Administration / Ministry of] ies and Public Works of Iraq. It includes monthly exams for two

years from 2018 to 2020 g
December 2020. The Exce

within the standard specifications from December 2018 to
d for data analysis.

3. Bio -shift con

b vironment for aerobic bacteria growth, as the bio-basin contains
inside a tubg ] materlal where the wastewater returning from the aeration basins from the top
enters the i 0 he container. The accompanying bacteria can grow and form a
ayer, acting as an enzyme plant for digesting sludge in a conventional
111br1um tank, where 98% of the suspended growth is removed, by system unique
he self-cleaning capability of T4b-Turbo Reactor. The design of the turbine reactor
akes the biosphere of air develop and go deep into the media, and the non-
oxidative bio-films gre allows a group of heterocyclic microbes to remove organic matter and
nitrogen. Nitrification occtirs by the autotrophic bacteria in the layer attached to the tank wall and
gentrification by the heterotrophic bacteria on the oxygen layer simultaneously. MBBR, IFAS or HYBAS,

design feature
and the T4b bio-



ICCMES 2021 IOP Publishing
IOP Conf. Series: Materials Science and Engineering 1145 (2021) 012053 doi:10.1088/1757-899X/1145/1/012053

RBBR IFAS, and MBBR processes use the same proven bio-film conveyor teck used in all MBBR
systems, but the conventional activated sludge process. This mixture is known as tatic sludge, or
HYBAS activated sludge, maintains a mixed liquid suspension on the top O '
pass MBBR processes and improved municipal wastewater treatment faciliti .
process of activated sludge and membrane conveyor technology. Bio-degradati ich |achieves a
biodegradation performance not comparable to conventional activated sludge sy ifnilar size, and
MLSS equivalent MBBR 6000 to 10,000 mg / 1, so the MBBR process iszha 3
sludge containing the yield RBBR is the yield biomass reactor whe he established growth process,
which is only 100%, is non-sludge. Instead, it is due to aeration tank zero because the FT
bio-system is better than the hybrid CAS used in the all-around com
such as energy-saving, odour, and sludge.

The equations for making those calculation areas flowing:
1)BOD loading rate =Q*S0*8.34%453.59 ......cccccvveeiiites
Q is the wastewater flow rate MBBR rector in MGD
So: is BOD concentration is that in effluent flow mg/
BOD loading rate is in g/day

2)require surf. area =BOD loading rate is g/day ...ccos........
SALE: is the design surface area loading rate ingg
will be in m?

ated required carrier surface area

3) required carrier volume = required ¢ arrier-specific required carrier
surface area (3)

Carrier specific area is in m?m? the ¢ ier volume will be in m?
4)required tank volume = requir
where: required tank volume wil

5) liquid volume in tank
] 12TV ) | [

converted to ft3 by multiplyi 3.28083 ft3/m3. Although hydraulic retention time (HRT) is not
typically used as a prit ‘ meter for MBBR reactors, it can be calculated at the design
wastewater flow rate d volume is known. Also, if a design peak hour factor is
specified, then the HR ow can be calculated. The equations for calculating HRT are
as follows:

where: Ave. hr will also be in min[12]

4. Results and Discussion
4.1. Raw Sewage Assessment: The characteristics of the raw wastewater affecting the two plants are the



ICCMES 2021 IOP Publishing
IOP Conf. Series: Materials Science and Engineering 1145 (2021) 012053 doi:10.1088/1757-899X/1145/1/012053

same as the wastewater effluent properties stored in the main pumping statie
baraka station is stable and variable except in a few percentages. The highest va pril 2019 (200
mg/litre), while the highest value for COD, according to Figure (3) 475 i oY
addition to TSS, The highest value in 2019 was 424mg. / L and this indica re was a
higher organic load than in 2018. If we look at the Figure 4 of the bio-shaft pl the values
of the concentrations in general during the two years. They differ only in ons, and the
highest BOD value in October In 2019, which is 190mg / L in 2019, whilesheshighe P value was 320

mg / L and the lowest value is 120mg / L in September 2018, we co, the above that the year
2019 is subjected to organic loading at high concentrations and hig ears due to tourism
or commercial conditions. It is no secret that the city of Najaf is a td ny visitors come to

February
ptember

December

=)

BOD CcoD

S

Figure 4. The influential variation o t concentrations with the years 2018-2019 of Al Barakia

tion

Figure 5. luential variation of pollutant concentrations with the years 2018-2019 of Bio-shaft

Station

The BOD / COD ratio is one of the important indicators. It means the ability to biodegrade and healthily
complete the biological process and get rid of pollutants, where if the ratio is between 0.5-0.8, it is good.



ICCMES 2021 IOP Publishing
IOP Conf. Series: Materials Science and Engineering 1145 (2021) 012053 doi:10.1088/1757-899X/1145/1/012053

The possibility of decomposition is within normal conditions. The process une pecial conditions such
as high temperature, where the treatment output is ineffective, notice that the ra ared to us in the
Brakia station is 0.41. This value falls in the range of 0.3 - 0.8, as mentiong a 4 and Eddy,
2014). This value is lower than compared to the effective BOD / COD ratio i
Khudair, 2018), which was 0.49. The maximum value was 0.5, which is the
difference may be related to the characteristics of the wastewater and the
degradable. The ratio in the bio-shaft station, 0.63, meaning it is betwee
occur easily. It was found that household wastewater usually contains 2
0.8. In this study, the ratio was BOD / COD. The crude effect is
amount of organic matter subjected to biodegradation. The average

2, and this
he organic
piodegradation will
atio between 0.4 and
h indicates a large

ons after treatment in the
nd this indicates a stable
with high values, as the
as 18.75 mg /L In 2019 the
value was at constant rates, with
generally good and within the
the Bio Shaft plant appeared, the

4.2. Assessment for Effluent COD: In the Figure, the va
Barakia station were within constant rates, and there is